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Type of Sam;: '~/ Field Test: Com r.-:- a:-,:·Je Strength (450kg/cm2) - Cube 15*15*15 

Sample Location CRlS ~ ..u:15.ii 

total quantity : 90 M 

7-Days 

I I 
Sam ple IC C~sting date Testir.g date 

I I 

I 
i 
I ·--

J.j:.IJS 15-08-2023 22-08-2024 

i I 
I 

Consu!tant: 

Item Weight 

Ce'l'leni 500 

s~ --: d 74-0 

· Grc:\· ~I i\!o.1 102G 

Gravel No.2 0 

Addtitions 13 

V,, c'ter 165 
-

CONCRE,::: COMPRESSIVE STRENGTH 

Wi egb t ;(g 

8190 

8210 

8215 
! 

Unit Weight 

I 
I 

Kg/cm3 

I 

2426.7 

2432.6 

2434.l 

Load 

KN 

1156.0 

1252.0 

2196.0 

j 1 
jf' 

- '] 

' 'VI ~

:-.01 
0 

s~' > ~~.;;.a 
1,. ~ ~. 

Strength 

Average Average% 
l<g/cm2 

523.7 

567.2 544.2 120.9 

541.8 

Contractor: 
QC Engineer 
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Field/ lab. Testine 02/08/2023 

Type of Sample/ Field Test: Comoressi,;e Strength (500kg/cm2) - Cube 15 '15*15 

Sample Locatia::-1 ::COTING /1) A.';= !CR-19l 

to·~ai qucn·~Hv: 110 ,·11 

'i'-D3y~ 

:t2:--:"' 

Cement 

Sand 

1 Gravel No.1 

i-·E: --::i,rl f\lo .t. ! .,_!,..., C • 

i i i-:c··:::r.: it1ons 
r-----Water 

ffv'eight 

500 

740 

1020 

1~ _.;;, 

165 

CQf-~CRETE COMPRESSIVE STRENGTH 

,-f(ff\. 
~-t- f ~--

'--~ ~ . .;)~;~ 
._.:..i_;;.Jl~,j-~:...:.~1--·• 

...s..--11~• · 

Unit VVeight I Load Strength 

Sample IDj Casting ~ate j 

I 
Testing date 

I , 
' ! 

___ , tMno,, I o,{CC/1m 

Consuita n·: : 
U.$:.J~':i\ uy.,..Spl 

VVieght Kg I Kg/cm3 

8250 I 24,,4.4 

8235 I 2440,0 

i 

8220 I 2435.6 

---- iu, 
✓ -/'o~-:-, 

'~ -\ 
~ \\:·, -
:,~ JJ. 

-- ,✓:~ ; ~ 

=,., cf/✓ • :J 

i;b.11 Y?. 

l(N l<g/cm2 
J Average I Average % 

1129,0 511.4 

I I 
1050.0 475.7 I 495.o I 99.0 

I 1099,0 I 497,8 

Contractor: 
QC Engineer 

1-::--
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I~ 
c,:::,. :::,·; oi l ~ -~ 1 · 

~~•~.,~~~ql..o..&..a..l...J 
........ !>, ~ · .. ... 

Fie ld / leb. Testi nf 30/07/2023 

l}J_ ,~ ... i . :. • ~~ -_< ~i•;·_·~~' 
"'.'>ol ,;JiJ._11 ~~"l ,. 

rJi½•t~.i \'{! ~' ) -~·~ :ii:- ·.-

Type of Sa m p le/ :'ield 7est : Ccmpressive Strength (450kg/:m2) - Cube 15'~15''15 

Sarr:9!2 Loc2cion F':'OTING A)(E (Cfl:-18; 

tot2J qL:: -~-~; :•; : 11[' :\-'i 

I ~::-=:--7 Weig;,t 
! 

i- ---
; ~-~:-t1erri 500 

I Sand I 730 
I 

I Gravel i\Jo.1 1020 

j ':::·2vel f\lo .2 I 0 
i ,.:C.ciJ'.:itions I 13 I 

I Water 165 I 

CO~JCRETi: COMPRESSIVE STP.EJ\JGTH 

·;.:Jays 
-

''11''· ~-,-,.~ 
.,.....""'1 _ ...... _L~--~- . 
✓~11,1; 

._;,.) 14-.! t.j .; ~ .:....~• :---:....1 
..;y-.JI .J-;..:.JIJ 

' 
Unit Weight Load Stre ngth 

Sample ID Casf:,g C.:ate ; Testi;:g date 

i 
I ! 
• I 

! I rn,n,r,m,,,,, i ,w,,,,,, , 

--- ----- - -- ---- . -- ---- _ I_ -

Consulter;: : 

C.U:!}--':-:Wf'I C:,_;,.,,.!..i.z..Jl 

Wieght l(g 
Kg/cm3 KN 

8170 2420.7 1290.0 

I F 8185 I 2425. 2 

8165 I 2419.3 j 
-·-----· --- -··-··----

"' ........... 

tl!F.11 , IJ ;s Ci)~ 

8 ~-\-~ 1.,_~1:://~ ~)/ 
'· "' ,..,.,.,., :) ,. 
\ (~q p'~., \°' ~<q.Q 19 / 

~ ":~'•> ~.-,;# 

1225.0 

Average Average% 
l(g/cm2 

584.4 

476. 1 538.6 119.7 

555.4 

----~-----

Contractor: 
QC Engineer 
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Field/ Lab.Testi119-08-2023 

-m 
·---... ~~t 

~·•."'~ 

l!,JJ~~l':_,_,,I 

-t .... ~ ;;,i.j..!.:..'fl u,-..lif.a.~ 

n~·rr-

L.;1.JI J .. :;; .. !19 1...~;l, .. SJl9 ,~ :!.:,lJ <t.aWI 4.'.~I: eUl.o.JI 

.,.!:.,:...,;;,.,lj-,_,J,,l,,,j,J-...rl_:.,1 

._;_,...JI J--ll j 

Type of Sample/ Field Test: Compressive Strength (450 1:g/cm2) - Cube 15'15*15 

Sample Location columel (1) Axe CR-19 

tot21 quantity: 20 M 

7-Days 

~I l 
~"' Casting date! Testing date ,:. ,,,, 

', I 

' 
"' ~ a: 
u . 
~ 

<t 
03-DE-W23 ".9-08-2023 -

~ 

§ 
s 

Consultan·;: 
uJ,;.,;L.:::...c1 I UY'"~..-,.:1 

I 
! 

Item Weigh·~ 
i-- I 

: 0 .. ,11=:nt I 500 
I 

Sa nd 7L'..D 

Gravel No.1 1020 

Gravel No.~ 0 

A~· :-;-~it:c: .. ·:s i 1 :- I 

Water 1-~5 7 
CONCRETE CO JV!PR ESSIV'.: STRENGTH 

-
I Unit We ig ht Load Strength 

' V✓ieght Kg Average Average % 
l(g/cm3 l(N Kg/cm2 

8130 2408.9 1207.0 546.8 

8175 2422.2 1283.0 581.2 561.6 124.8 

8196 2428 .4 1229.0 556.7 

Contractor: 

QC Engineer 

~ 
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~ j 
o ~.:::u...o.J I ~ .>-,lW I 

·~~~ "-~-:..!~'~ ' 

, "'J&!l.:i~N,,-4,tJI 
f~•fJM 

,_...,.........,_. . ._...._ 

Fie ld / Lz!J. Testr1 E'-C:3-: '.ln 

.,,:;.J ... ~•H,-,.,,wJJ-....,1---U! 

j__,...Jt.J.-JIJ 

Type of Sample / :C'':ld 7e5t: '.:or:1 ;:i ressive Stre,•,s·· (0 .• 3clkg/cm2)- Cube 15*15*15 

Sample Location -:olume2 (1) Axe CF,-19 

total quantity: 20 M 

Item Weight 

C"?r-ient 500 
I - . -I 1-- Sc -:d 

! Grc 
-
"JE ' No.1 102(' 

Gravel No.2 0 

Addtitions 13 

W2'-.er ~_r.;5 
--

CONCRETE COMPRES.: ·:: STRENGTH 

7-Days 

l 
Unit Weight Loac! Strength 

,$> 
i 

,,_c Casting date Testing date 'iei;ht Kg I Average Average% "'~ ,.,,., ; ~/cm3 KN l(g/cm2 

' I -- ------ ·----· 
"' 8174 2421.9 1137.0 515.1 .... 
0: 
u 
~ 

" 8177 2422.8 1120.0 507.4 .... 08-08-20~ :;_g.QS-2023 510.8 113.5 
N 
~ 

1 I I 

E' I I 8 ~.GS ·.uo.1 1126.0 510.1 
I I -

Consultant: Contractor: 
LJJ:!.J~)'\ c y,..~I QC Engineer 

~~ 
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Field/ Lab. Testing 09/08/2022 

~_,,.JI u,.i~~I u~I 
f'.Ji'-: • ('JM 

-

Type of Sample/ Field Test: Compressive Strength (450 kg/cm
2

) - Cube 15*15*15 

Sample Location Colume(2)Axe(CR19) 

total quantity: 17m 

Item Weight 

Cement 500 

Sand 730 

Gravel No.1 1000 

Gravel No.2 0 

Addtitions 13 

Water 165 

CONCRETE COMPRESSIVE STRENGTH 

7-Days 

Unit Weight Load 

Sample ID Casting date Testing date Wieght Kg 
Kg/cm3 KN 

8263 2448.3 999.0 

Colume 02/08/2022 09/08/2022 8247 2443.6 1024.0 

8259 2447.1 1014.0 

Consultant: 
y~I <.JJ:!J~"il w_,.,..~1 

..,;_,\.,S,Jljl .j..,Jai.l ....,w.11 ~I 

..s;_,,..il Ji-11.!I 

Strength 

Average Average% 
Kg/cm2 

452 .5 

463.9 458.6 101.9 

459.3 
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Field/ Lab. Testing 09/08/2022 

,, ' • .. t 
~ ,..._'-:__ -- ,._:,, r 

I , .... 
..,_ l,._,, 

,.!ll WI ~~I 

.· ' .. 

1.z1_,,.JI uJJ~~I u~• 
{'Ji~ •f}M 

~ ' • · 1 

_,_ _... 

.SJ!)I L~.A.Ji91.SJ~l9 J,.b.U d..oWI 41: l..!.UWI 

..,___,\.;S-11;!1 .j~ ;.,,.""-II ~I 

,.s:_,..,u JA,Ul.9 

Type of Sample/ Field Test: Compressive Strength (450 kg/cm
2

) - Cube 15* 15*15 

Sample Location Colume(2)Axe(CL8) 

total quantity: 21m 

Item Weight 

Cement 500 

Sand 730 

Gravel No.1 1000 

Gravel No.2 0 

Addtitions 13 

Water 165 

CONCRETE COMPRESSIVE STRENGTH 

7-Days 

Unit Weight Load Strength 

Sample ID Casting date Testing date Wieght Kg Average Average % 
Kg/cm3 KN Kg/cm2 

8277 2452.4 1022.0 463.0 

Colume 02/08/2022 09/08/2022 8265 2448.9 1038.0 470.2 463.1 102.9 

8259 2447.1 1007.0 456.2 

Consultant: Contractor: 
y~I 0.J:i.JWu.....)'I w..,._..~1 QC Engineer 
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Field/ Lab. Testing 09/08/2022 

• L. ~· ,_ .• , ·~ J.1 .J Cti Y' ,~. I 1-
---- - I _1.,.. --

0.JWl-.,)~I 

a ..,. ,.,. ·.,.: 

w - 11 • •· J ~~- ,~I ·, •. ·- ,,~~ .. 1, . r ,.;~. u,--,-
{"Pl.:· r~ 

,, 
, _·1 I", '.f ,'. --

l,St,ll J.i<.119 -S>~l9 J~ <LoWI ¾Ji : 0.JWI 

.,,;_,~lg .s~ ....,1,-.11 ~ 

.s~• Ja,.,,11§ 

Type of Sample/ Field Test: Compressive Strength (450 kg/cm
2

) - Cube 15*15*15 

Sample Location Colume(2)Axe(CR13) 

total quantity: 22m 

Item Weight 

Cement 500 

Sand 730 

Gravel No.1 1000 

Gravel No.2 0 

Addtitions 13 

Water 165 

CONCRETE COMPRESSIVE STRENGTH 

7-Days 

Unit Weight Load Strength 

Sample ID Casting date Testing date Wieght Kg Average Average % 
Kg/cm3 KN l<g/cm2 

8289 2456.0 1027.0 465.2 

Colume 02/08/2022 09/08/2022 8236 2440.3 1051.0 476.1 460.9 102.4 

8259 2447.1 974.0 441.2 

Consultant: 
y_;,JI LJ.J:!.JWi:i...'il LJ-"""~I 



Ale\andria UniHrsit~· 

Faculty of Engineering 

Engineering Center for Community Development 
Properties and strength of Ma terial La b. 

Structural Engineering Dept 

~.J~'/1~4, 
~~I~ 

4..AuJI 4-4..1.ill U""'~I jS_yJI 

Ji_,.Jl 4..AJL:i..J ~I~ ~ 
4 \...1.i'/l~~I~ 

~ L ~I w ~I ~ _h. I ;-, ll _) '--:w,. l 

\..&ll -.:. · ui ~WI , '· · -1\ i...S...) . !) ~ ~ : ~L.,_J I 

( . .?~ (..r"-'° /:. ~y.JI u_,-i)...::w.....:l\ uy.-,~\ ;i_c.~ :d\WI i...S...)~\ -

olS~3 ~~ ~\ ~ J_;hjl w...o...J-9 u;/3 ti.JJ ;;hi.JI :i.S~I :;;ii:i.JI :i.S_;-:;JI -

c-i_,y-JI ...J~\ ~ ~ ~ tY..;b ~~ (3) u)):!-'--' l...SY.~ t-9~ 

2023/8/12 :~\~_).:i -

:~l~)u -

w Lb.::,.)L, 
~I ~..,li.o ~ I J=-r ..... ;~) (kN) 

.608 1342 
--- ------- 584 1290 

593 1309 

2023/9/21 

CL- 19 (2) ..ly,l.:. :~Li:/1 ~ I -

2023/9/21 :u~I ~.JY ~_ju -

• lu.::.,'1 \ ' \:j_j 
·.) . J ~ 

~ 14..:..l....o ~I L.Ll.J 
r-9_)1 

{ r-") (~) 

225 8.100 J 

225 8.150 7 

225 8.150 3 
2 ~1~ 595 = ..b.....a..\1 ~-91.i., .h_.fa. 

% 2.04 = V ~ I J.,,k-c • 

. ...:i,,J~ _),:-...9 .i..!_,.JI :i...9.?-'"' ~ I .ib,_, ~w':171 ~ I .i,.i.:u_, c::) ~ I ~ ~ - ::i__b__p.1.. 

J...,_J\ y.lA 

~ 
~ --L>-'--'.J:li ~\~I~.:. 

~' 
~ 
~ ~~~I.....+ 

...J~;l\ ~ u_y:;..JI / 

~~._,k.o.i 

70?,.., /9/7 l · · I ·· - _ _) - . ~ ~_yu 

- :y..faJI r-9...J 

~ x-(a cx:,1 

(OJ) 59 21 85] 0 ..s'..s - (03)5925550 /6/7u7 iwl, - 215-1-1 .--,.., . __;.a, ~,u_L',1 1, ~y.JI -~ :i..,JJr '.'-
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I~ 
o:, ::::, ·; a JI cl.=,,.J,.-LiJ.JI 
~~' ~~ Q ~~Q~ 
-~ . ..__ • - l.,u,..,o,, --.,II -

Field/ lab. Testi119-08-2023 

<.!.UWl tSJ~I 

.R, . ·• .- ·• • m -',)_ • .:...:,,,.·_,.: 

"-:,)..:Ji ·~. YI .:,,-.4'.,· i 
·t .· .· .. 

f~ ·f,~ 

s,..J I ,,liW l9 .SJLS.ll9 J;hl) ..t..WI dJ.':/EI : <.!.UWI 

..S.J\.,.,j,.Hj ~~ _ _.,I --.:toil 

...,;~•~·j 

Type of Sample/ Field Test: Compressive Strength (50Qkg/cm2) - Cube 15*15*15 

Sample Location 1 4..,o.k, a..b'.).L Cl-12 TO CL-14 

::,ta! quantity : 470 r " 

7-Days 

~ 
Casti~g datJ - ,,s:,r,;: date I ~c, ,,,.~ - ' ,.,,., 

: 
u 
0 
t-
N 
~ 

u 08-08-2023 19-08-2023 
C,• 

-~ 
-'3, -~· 
~ 

Consultant: 
uJ:;__;~c';'I uJ-'-"~:..JI 

'tern Weight 

Cetr :! "It ' 500 

:: cine: 740 

Gravel No.1 1020 

Gravel No.2 0 

Ac' :=~:tions 13 

Na·:'=- .. 165 

CONCRETE COMPRESSIVE STRENGTH 

Unit Weight 

''Jieght Ki; 
Kg/cm3 

8175 2422.2 

8188 2426.1 

8210 I 2432.6 

------- -
.. ,:.;~~\ 

~ 1-· ] ( ~ i; 

~ ~-o... -,_!,.__ii ' -..,o i.!).,--
~, .. '"-.....r 

load 

l(N 

1008.0 

1113.0 

1052.0 

Strength 

A \1c rage Average% 
Kg/cm2 

456.6 

504.2 479.1 95.8 

476.6 

Contractor: 
QC Engineer 

~ 



c::' ,-•. j! jl.hi;JI c° i';U ,r':':?: 15J~.l:, ,J:,Laj 3 w lJb t.St'~ ol.;;.,jl t,9,w--> 

c..l!l:...JI as ,.;;JI 

mi 
;:, :, --,·; oJI d..S.J-1..L.L.ll 

J;l,~I ~.J q '--'~Ill~ 
,u .. • .-•-'-~'-

Field/ Lab. Testi1 lS-08-2023 

c:.IJWltSJ.L'...:'...ul 

'

,·:·~1 
.~ .. . ·l ' \ I 1,, • 

ff. ~j.'.· .. : "'!,-.1:_;>J~~. 'Yl0~ . ~u~ ._ f~. fr' 
~. .:..: .. ,/• 

t.5pl 1.,l.ii.\.!19 tSJ~l9 Ji!---U d.AWI 41 : c:.IJWI 

.S..,l...w lt..J~-...il.-.uf 

.,..,...,1~•, 

Type of San pie / Field Test : Co mpressive Strength (500kg/cm2) - Cube 15*15* 15 

Sample Location 3 .:i.,-9:½: <lb'.,1..i CL-12 TO CL-14 

total quantity : 470 M 

7-Days 

~ 
Casting datel Testing date ~~ 

~Q. 
'-,~ 

i 

~ 
u 
0 
t-
N 
~ 

u 08-08-2023 19-08-2023 
~-
~ 
~-.~ · 
"' 

Consultant: 
u-9:J~'l:I u_=.J..ir11 

Item Weight 

Cement 500 

52 11 ::~ 
-, . 
/i., 

Gravel No.1 102C 

Gravel No.2 0 

Addtitions 13 
I uv-·•or I , i:.c: _vi C. t. ._, _ ,.. =--

CONCRETE COI\./JPRESSl'JE STRENGTH 

Unit Weight 

Wieght l(g 
Kg/cm3 

8169 2420.4 

8180 2423.7 

81S:, ;;421.6 

--.. - 't ·-~-
~~-

' :<v/1 _ ..... ____ ~ 
...:1Jl..:ic 
.-...,, 

_. , 
'< 
:;] 
' '; 1 

li 

Load 

KN 

1206.0 

1157.0 

1044.0 

Strength 

Average Average % 
l(g/cm2 

54 6.3 

524.1 514.5 102.9 

472.9 

Contractor: 

QC Engineer 

~ 
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5.i..o.wl <iS° ~I 

m 
c'>:::, :::,·; oJI Q..S.J-L,UJI '"!'~·.~~~·~ 

Fie ld/ Lab. Testi119-08-2023 

~ w ·.:,?' 

L!ll~LSJL'..:i~~ 

':' fal ;;,u..;:....,11 IJ~ 
~JiL!. ,~ 

<.Spl ,JiWl9 cSJlS.Ji~ Jt½J.) <t.aWI ¼JI: i.,l.lWI 

.&.J\,.,,:;,,11§ ~_..,,--:on 
,_.,..,, .J,,i,.,..,llj 

Tvp2 o~ s~ ~ple / Fie :::: - est: Ccrnpressi•.12 s··: :·-= ngth (500kg_ 'c--n2)- Cube 15*15*15 

Sample ~o cation 2 4.>ol c: ~J; ) 1~ CL-1: TO C~- ~t'.i. 

total quantity : 470 IV 

7-D &ys 

,$) 
~c Casting date Testing date ,$-q 

r..,"' 

~ i 
u ! 
0 .... 
N 

u 0S-08-2023 19-08-2023 
-J_· 

.. ~ 
-'l, 
,;} • 
N 

Consultant: 
U:.:..!Ww....':il u.,_.-4-..ll 

It n:em \'!eiQ:ht 

Cement 500 

Sand 740 

Gravel !\!o.1 j 1020 

Gravel No.2 0 
I 
I 

Addtitions 
; 

13 i 
Water 165 ! 

CC ',JCR:::TE COMPRESSIVE STRENGTH 

Unit Weight 

Wieght l<g 
l(g/cm3 

8205 24~1.1 

8190 2426.7 

8193 2427.6 

-~ ~ -~,. 

~ij-

. ff'~~~ '~\ E=· ,J ! 
Jl 0, ( 

\ \> r i ·• • ~ .:,! .Y' .., /,:'I'/-'· 
~ ~ ... ,v~i .r - . 

. ~ ./ 

'J -- ..,,-:'e.~ , 
"-'Ii .::, 0 ~o ~ 

Lo ad 

l(N 

1107.0 

1167.0 

1113.0 

Strength 

Average Average% 
Kg/cm2 

501.5 

528.7 511.4 102.3 

504.2 

Contractor: 
QC Engineer 



c:' ,...Ji Jl.b.ii.J I c" e'.>lr. ,:>-'-"> Ls-' i.b ~1.,3.:i 3 u!;Lc..i i.S t'.,5' ~Ll,j l t, J;..:, 

3..i..wJI ;\5.-:;Ji 

I'm 
o:, --, ·; o 11 Q..5J....L,iJJI 

... ~, ~ ) Q,~.Uq~ 
. ')~ ......... -~ ___., --

Field/ Lab.Testi119-08-2023 

I ~~ ' w,,.~ 

<!.1.' l.,Jl_c5.J.L.:i..ol 

>:.1 ""~ :.11;:.::...Y1 u~' 
tJi~ ·t.JM 

c.S;JI ,J.iul 9 tSJl.S:Ji9 t.9,hlJ <\AW i 'l½,sJ I: t!.IJWI 

":r l ~ ff ' 
.. .. "~ 

~ d,lj., 

.S~~lj ,..t..i,Ml.l -..ii~ 

,.SJ,,-,11....l,,i...Jlf 

Type of Sample/ Field Test: Compress ive Strength (500kg/cm2) - Cube 15*15*15 

Sample Location 5 dJok ci..6'.:l,u CL-:i.2 TO C .-14 

total qL,ant[ty : 470 M 

7-Day::-

,$> 

""' Casting date Testing date 
-$"" 

""' 
:;; 
C 
0 
I-s 08-08-2023 19-08-2023 u 
jl.,' 
.. ~ 
-'l, 
,J' 

"' 

Consultant: 
u.J:.I..JW;;,..)11 uY-"¥1 

' ' Item We ight 

Cemer,t 500 

Sand 740 

'Gravel No.1 J.020 

Gr2vel N::i.2 C 

Addtitic ns 13 

Water 165 

COl''CRETE COMPRESSIVE STRENGTH 

Wieght Kg 

8216 

8217 

8221 

Uni t Weight 

l(g/cm3 

~434.4 

2434.7 

2435.9 

~,,~ 
- %, 

~ l,i 
c 
7, 
' ] 
°' ! •11 ~1.:. ~ -::--,/ 

-• , V- 1! • j ~' 

Load 

KN 

1130.0 

1239.0 

1235.0 

Strength 

Average Average % 
Kg/cm2 

511.9 

561.3 544.2 108.8 

559.5 

Contractor: 

QC Engineer 

~--====-



{c...J,r..u.ll jU::dl i-" ~>',!;O 0:=· ;S,-',b r-6 1.ii:i 3 C>i)L,..., I.S t' ~ .Ll..il t2l"':" 

i,i _i.a.4)1 ;\5' ,-';JI 

I~ 
c,:, --, -; all d...!:..,_.;i:ul 

~ ~ I ~ ., Q ..__,.UQ ~ .... ___ "--__,. _ 

Field/ Lab.Test i119-0J -2023 

m m 
~·~,. 

• . .o!illll 

l!.ll~ILSJ_~I 

~J&!IJ;,.::...'i1:;~1 
?~· f,;M 

.sp)I J .iU.Jl 9 LS1l&l9 J,hJJ <toWI ~ I : l!lJWI 

/, " 
,<11; ~ 

,.,-: ~ I -~-,1;
4 

..,;. .) ....:i..il f Jl~-i.JI~ 

.,:;,-JI .Jl-llt 

Type of Sa mple / "ield Tes~ : Comp ressive Stren ,th (sc:: ::g/ cm2) - Cube 15*15*15 

Sample Location 4 d.Jo 1.c ;\.b~" CL-12 TO CL-14 

total quantity: 470 M 

7-Days 

~ ~"' Casting date Testing date 
,!:'~ 

c.,'1> 

' I : 
u 
0 
I-
N 

u 08-08-2023 19-08-2023 
7,' 
~ 
-t 
,;/ ' ., 

Consultant: 
wJ::_;W.:...')' I WJ-'-'~I 

I 
I 
! 

Item W eight 

Cement 500 

Sand 740 

Grzvel No.1 102C 

Gravel No.2 0 

Addtitions 13 

Water 165 

CONCRFE COi\liPRES.SiVE STRENGTH 

Unit Weight 

Wieght l(g 
Kg/ cm3 

8196 2428.4 

8177 2422.8 

8196 2428.4 

lo ~, 

~

-, 

!ft%: ._;: 

$ 

\\\ /Z&Jf I J; ,1 

·- 'O 

' ·y . ·,.'· v , . ~ - .,.-
_.:::,J:t:i.a 19~· / 

(-,,~-~ -:,:' 

Load 

KN 

1232.0 

1168.0 

1249.0 

Strength 

Average Average % 
Kg/cm2 

558.1 

529.1 551.0 110.2 

565.8 

Contractor: 

QC Engineer 

---



'' Lh " " ,,_ ' ~ ,. .. "' · L ,,. L' ·1 . t--'._c,::::..::..'._,_~ _,!:_'.-: .... _:: (-ly...c 1\-:.'.J.> ,~...1~:>lCLl::, ,.:,:;i) •_w lS)J . .:, " ~ t 2r0::'? 

·; .. t~~-1, .1.::;,...::,_1i l -1;'~.J I_ i,S, ) \}:..).":... ,...,I ,._;J ,'l 1)';:Ji, tSil,S:;i ., ,~µ, II .t.:,bJI ;[,., , JI: 01W! 

,:;_~j ~)...J.Li..JI 
-J~l.....u....0 .l<Q'--'~Ql..>-l...o..JJ 

.. _...,__,. .~ -.....Jl1----... . ~ _,~ •• ~•ll ; ._,~ - .-.JI ..._.,.u, 

._;..>-!l.;,;i,.,..11• 

--- - - --- - ------- -------------- - - - -
Field /~, ... , 9sti1 21-08-2023 

Type of :: - :'",p ie / Fi2ld Test: C:-r:1 pr 0 s~i·1e St rengt i1 (450kg/cm2) - Cube 15*15*15 

Sam;-'•~ Loe;;. :ion Cl-!'!3 TO : ;_. ;11 5 2,--,L., 0 

t otal qu2:1tity : 327 M 

---, 

I i 
L ... ~ .... Weight 

! 

Cement 500 

Sand 740 
- -
Grav,,: No.1 :!..020 

'----

G;·2·.· ::: ; No.2 0 

Addtitions 13 

Water 165 

C., ~Q ETE COM PRESSIVE STRENGTH 

'l- ~-1 C:\/~ .. 

,--. ·---· 
Unit We ight Load St re ngth 

,,mo<e , i '"" "' d .,.' ; .,,,,, O a,, Wieght f(g Average Average % 

I 

! C,19,J 
i 
'- -----I 

w½'J 07-08-2023 2023-08-14 i 8210 

8215 

Cons ultant : 

~~~71~~~~--
--------/ 0 
~ 

f(g/cm3 

2426 .7 

2432.6 

2434.1 

~-1 ·~ ~' . 
/4 

f(N 

1111.0 

1163.0 

1186.0 

/1,1 ' 
(

"" ,J (7\ [:,. ~ ;j 
.0 r.:, \i 1-11r1.:. :) 

\ 
.. ,..._~ ,.-

f(g/cm2 

503.3 

526.8 522.5 116.1 

537.3 

Contractor: 
QC Engineer 



r._---' 

t::· r'!,1.J: y. -~- ·~1 t....o f)~ 1 ru.~·• ~ · J >-1,:, ,d~L~i 3 C..li)Li~;J '~-~:.~? .. <:LiJI t, ~ 

~ .. i_;:.;_0 1 as·~'.-~! L!.UWI l£,}_t;~~: 

;t! , ~ I ~J Q "---JUq~ 

~>~, lo.Jl9 "',L,.S:J11 t.9 ,-hlJ ;:t.., \.,Jl <tl.,~I; 0JWI 

.S.i ~ lj~_,Jr;l.U - ...,JI..---U' 

...;,-J•~•s 

- --~ ----- -- ·---- ----------------
F- ~id I le: , . 35 j , :~ : -1' 3-~G~2· 

Type of :;;:r.~i: .::. / rie ici Test : Comp ~2ss'·:2 Strength (450kg/cm 2) - Cube 15*15*15 

S3mple Loc:ation Cl-N3 TO CL- NS luw,9 

t :)ta! qu2ntii:y : 327 M 

·-: 

Item Weight 

Cement 500 I 

I Sar-i 7 [,..(] 

' Gravel I\ic.1 102( 

Gravel No.2 0 

Addtitions 13 

I ~r -~er 165 

CCi\!CRETE COMPRESSIVE STRENGTh 

7-Days 

Unit We ight Load Strength 

' '"•'• ,,ca«;,, ,,,,I '""''' da<e ! < . •" '" I Average Average% 
Kg/c:r.3 

I 

-~ I '"" 2425.7 

wt.,,, 07-08-2023 2023-08-1~ 8210 2432.6 

i 

I I 
I 
I 

8215 Z434.1 

0 1 ,": ~ .• ~ . o Y-----... '4 , -- , ... ,. 

i'' ~ ,ti ,A ;. \ 
~( ~ "l.~ , 

_B s 
\~ , . "~ ),, '•v , . " 

,_ -. ~ -
....... ~::J.,o ,;;,0' ....... '-"· 

;k, ... .. -

•(N J(g/ cm2 

1102.0 499.2 

1089.0 493.3 490.0 108.9 

1054.0 477.5 

Contractor: 

QC Engineer 



,~ ...JI Jlli,!i.ll ~ i')\.r; i"J::':':':?: ,ii>-1? ,..bt.c:i 3 wLJLu.,., LS,-;tp cLl,.ii t,2,+,, 

::j_~·.,JI ~/·._" 

~ 
o -,. --,. ·a o 11 a...5.J.-LLLJ I 

~>.k:>..JI ~J q ._,,u q ~ 
,L,,_,__ • -~ ~· --

Field/ Lab. Testi1 2:1.-08-2023 

M w 

~~::_\~·) !_ tSJ~~~I 

- --------- ---

........ ~~Y1u~' 
rA•tJM 

;,5 ,01 d.'i..:J 19 ,s1L,.s:J19 Jell <1.oL,..11 ~ 1 : ~uw1 

\':,.. 

>.!..J.,:;.ilj.Jl~:..0~1---::.11 

..,..,...,, ~·j 

Type of Sample/ Fiel::.l Test: Com pressive Strength (450kg/cm2) - Cube 15*15*15 

Sn,ple _ocatin CL.;._r 3 TO CL-NS :'ul,u_, 

total qu2r:'.:::: : 2 27 rv 

I 

7-D2,'S 
I I I - -' . I 
bample 1Jc2sting date Testing date 

I 

·.:.iL,,2 I 07-08-2C23 I :02, -CZ,-lt 

. ::''n I Weigh~ 
I 

Cement 500 

Sand 74-0 

Gravel No.1 102r 

'.:iravel No.2 0 

' · ·'·'itions 1 
n·-•-L I 13 

Water 165 

CONCRETE COMPRESS IVE STRENGTH 

Unit Weight 

Wieght l<g 
Kg/cm3 

8190 2426.7 

8210 2432.6 

8215 I 2434.1 

.... -~6~,-,. 
,.~(~ ~ \\-~ - o,;,.~ 

Iv; . ; ~ 
:dJ ~ -i, l, ,<l) 

1Jl l~ i: n 
\ ,. 

. '.◊......... .JY ,.._,_ . 
,. (l~-­

' ~}Ji., g :;ifl',\:-. ~ ---

Load 

KN 

1165 .0 

1198.0 

1176.0 

Strength 

Average! Average% 
1Cg/cm2 

527.7 

542.7 534. 4 118.8 

532.7 

Contractor: 
QC Engineer 



i 

e,..JI Jl:,:,.c.ll ..o ,>'.:>l; ,·---> ,iJ•~,S ,' ,.::.,1&:, ,s:J§ol'.:.01 t~ 

0,,..:.'...oJ1as21 l!.l!Wl ~,LU.....,J cS1JI 1,ljjjJI , c5,1..SJt, ,3~.:~,l:.'I ~JI: 0.IWI 

I~ 
o ::, -:::- ·; ~II ~ ,,_.:.:.J I 

.g >,J,,.:::,,..11 ~., ... ...__,JJ •') LM.-...LJ 
l! , ~ •• 

~~ -~--~-~ 
Field/ Lab. Test::-,:()2/08/2023 

.. }. 
r/ Ii -~" ~rt u ~~.-

,,,,... .,-~:-z~:..--==-~ .,~ ~, ,,, . 
...,;...,~1,3 ..,}_~ ~.,;:jt ~, 

,.,;...-J l ...J,.:..,:.Jli 

Type of Sample/ Fiei:1 ,2s,: Comp:essi"c:' Stre::5:h (SD0kg/cm2) - Cube 15'''15''15 

Sample Location _(g- ~2--C!.-14) .J,=-o c::., L,J, 

tota! quan tity : ·~1-/0 M 

ltem 

Ce:,~2nt 

.3:oin:; 

Gravel !\Jo.1 

Gravel f'Jo.2 

I_ Addtitions 

! '·Va"i:er 

Weight 

500 

fl!.[} 

1020 

0 

13 
-·--

J.55 

CONCRETE COMPRESSIVE STREi\iGTH 

7-Days 

Sar:i:,le ID' Casting dzte I 
! Unit \!'}eight I load 

T2::;.~i.:g G: : ~ ?Jieg>,: ;~g i 

I I ;·.~i cmZ l(N 
I 
! 

8125 2407,4 1090,0 

0 26/07/2023 02/08/2023 8250 244-1.4 1022.0 

I 1 I 

f strength 

I 
Average Average% 

l<g/cm2 

493.8 

463,0 476.7 95.3 

i 3130 ! 2~23 .7 1045.0 473.4 
I_ _ ' _ I __ i ----- ··- - ·- - I - -- ~~~ - - -

Contracto r : 
________ ,.. __ Q,. .... ........_ 

~ o~" -~-v:~ 
§./ ~ -,'\~ \ 

j 
- ·: 

~ 

~ 

QC Engineer 

~--___, 

i' 

") .r 

• . (S' ' "'" --- .,_,,, ~----,... 



r-::'~•-.c.'1 )k.:..' ' p.! r- )l!:o i',.......;- ,<i-> ;b ,J::.l.ej ," ·.::..,ii'---, ,_s,.,qS' oLll t,2A:, 

o.Li.dl <.5'~1 <.!..IJWl.,S.1.~I ,Si;)! ,_µ.Jl9 t5JWJl9 <.hk.U <t.ol:JI 41 : ciJWI 

I~ 
n::, =·i oJI ~.J-.,LLL..11 

.,g_,J,;,,Jl ~ .I Q ~Uq,~ 
_., __ 

Field/ !.ab. T:::ctin1 C'J./O8/ 2023 

'
~ 

f/,11 ~.~ . 'l .. 
\1W 

.. !: =-·~:i~'-~-ftt::;:~- -;._ : ~--i '~~ 

, ;_,.._~ ;;ir'i. ?,, ;'° ':·~· ;_\ ';.J 
T .,- ._,u--,, . IJ . • ! 

• i ,_,i,t: ~ l'JM . :, ... ~;I 
"!\ \1 ~•:;·-_:\T.:' .•. ,,~.:.~:I 

/ ·\ 
✓ •t"~ 

:'i ~ --/ ~' ... -:z- ·-· . 
-¥~ ~ , ~ ,,;q 

~J~l~ _i__,.J.;:i.l.J ~~l~I 

.,s..-,11 J.,,.:.Jlj 

T·.1;,:: ~ :/ :=::1;-::: ·== · ::2iC -est: Co:TJ~;-2.:,;iv~ .:·:rength .'.20·:·:-~;_/.:m2)- Cube 15*15:~15 

Sar,,ple Lcc,:r:;on ( CL-12--CL-14) .JS.?'-" olu,9 

tota! qua:1tity: '3 '-/0 M 

!tern Ve"eig:rr 

Cement 500 

Sand 740 

Gro.·._:2! \'·:-,.1 10~0 

Srave1 Mo.2 0 

,l\,ddtii:ions 13 

V!ate r 165 

::·)J>!C:. :':,:': CO. ,·' PP. :.::_:; 1·/E ST?.EilJGTH 

7-Days 

Unit Weight Load Strength 

Sample ID Casting date Testing date Wiegh t ICg Average Ave rage% 
Kg/cm3 l(N l(g/cm2 

3100 2~C0.0 %7.0 438. 1 

0 26/07/2023 02/08/2023 8135 2410.4 1017.0 460.7 469.3 93.9 

8145 I 2413.3 1124.0 509.2 

·----·------- -··•·-~--~--- -•---~---·H~O. • ------·-· 

Contractor: 
,__~ ..... 

/ ,. -
~O~ , 

;~~~\ 
,,, • .r.--..- .\·~ 

QC Engineer 

:, J 

''I/' . ~0-, 
l 

,-;.< 



-

,-~ .....JI ;1 1~:;_i_!_t;:J ~~ ... -=:?::..'~J-.i> f-'"1.v r-::.:l)b, _,:J_'2.f?_!_t~ 

:;j~I a5~1 0JWlt5.2L'..J-~I s5,JI ,,liil.119 tS1l<5.ili J..b.lJ <l-oWI 41: 0JWI 

Fie ld / l:::b. ::stint 02/08/2023 

-v- = o;' Sa·--~:::_/ =;e· ,: -est : ::; ,·0;·: ·c::siv:c .::::rength (500kg/cm2) - Cube :'. 5*15''15 

Sc ~;:!e Loc;jo r: \CL-:.1----:!..-J..1.'..\ Jc,-~ u~.9 

t o~2j :jU2;1t!t1,1 : ,i'// 

---- · 
' I :~ '::if) Weight I 

I 

Cemetrt I 500 

Sand ]LH) 

.3~·2·1el f\~ o.1 1020 

'3 .avel No.2 0 

Addtitions 13 

Water 165 

':ONCRETc COMPRESSIVE STRENGTH 

- ri_, . . ·-. -;:.;~ ~-.:, 

r~-~-/,1_ .,_::,.. 
;S-t i ). 

.>~ ~., 
~J~li ~-~ ~~I :..;.._.:;_;1 

...,i..-J l~I.;, 

Unit Weight Load Strength 

Sart!;Jle ID Casti ng d2te Testing date Wieght Kg Average Average% 
Kg/cm3 l(N l<g/cm2 

! 3150 2414.8 943.0 427.2 
' 

0 26/07/2023 02/08/2023 8135 2410.4 1016.0 460 .2 457.4 91.5 

8200 2429.6 1070.0 484.7 

I ...,_~ ____ .. -
-··· ,. •----- --- - - - -- - .. ·--- -

Consu,·tant: Contractor: 
QC Engineer 

, ..._~ 
~ -.,. 

( '; 

:, ', 

o h 
u ~ 
:~ 

~~ 
' \) :>..:., •. 

~ '.:) .. ------ . ./ 
'-(9 ~ I ,.:....:-.1/ 

---~ -"--- .,,.. 



~ r~·.~'. iLl:- ~~_,~---~ ,2)~~!:~.::.~~·.:~~-2.:•~~~-:~_1.•~-~-'J"~ .:.L:j\ ,c9j:.iA 

~-..i-~ : .. oJI J~ .... ~•1 ~Lc.Jl_0LX:::::.! tS;JI ,J3-' .. ll9 LS ,' ..s:J\3 JJd! ,1,.,LJ\ :':,. .. ,;JI : ,;.LJL,J: 

[~ fl 
o.::,,._;:_~l~.,_.:i:ul 

..9~1~., .... ~>Jq&_.....__u 

~i~ 

.. ;I~'\. .. {i ,,. 
:··~·:._-; ,, . ' . -~,.....-~.,,, 

..... ,.:;.# _i".., • ~"-' t ~ 

c.:,:__.,....ll~I . 

-"~~--~- -~ ~~-~---------------~-------------
:=:e: :1 / La8. Test!n131/G!/2032 

Tyoe 0·~
7 Sarn;JI'= / ~i2!d Tes·~ : Cor;;pressiv~ Strength (550kJ/:m2) - C~ibe 15 'i= 15 * 15 

Sample ~ocatior POST TEi'·JTiON SI AB Cl -5 .... CL-~ 

to~al quar:·•:;':y: 10.!l-C '\/] 

I }tom I Weig!it 
I 

) 

I I Cer.1ei1•i: 550 I 
I 

32nd I 700 

i Gr2vel No.1 I 1030 

I foa,1e l No.2 I 0 

I Adcitit ions I 15 
·.vater 150 

co~:CRETE COMPRESSIVE STRENGTH 

7-Days 

Sample ID! Cast: ,· ; ~,ta I I Unit Weight I Load I strength 

i-2s~:-g c12:c;_; '· :ieght i{g 

I i Kg/:m3 

I 
8L30 2438.5 

0 24/07/2032 31/07/2032 8210 24Z2 .6 

8310 2462.2 

' --------·-"-· ---·-~ •4•_..._ ____ 

Consultant: 
L.13:!J~°:-'\ t)Y..,,~__,J\ 

~ 0 LJ~ 
.... , 

'· ~ -

\\l·t 
-l 

~ 

i 
I 
I 

!(N 

1193.0 

1153.0 

1184.0 

I 
Average 

l(g/cm2 

540.4 

522.3 533.0 

I 536.4 

Contractor: 

QC Engineer 

I 
Average% I 

I 
I 

I 
96.9 

j 



-

C r~! ~~I f..A ~)~- ,· ---·..> ,9;-1>=6 ,~.bl!ti "f ,__:_;1/.~-=--~5,Jq.5' cl::.JI (.:L~ 

;,~1;;.s·~1 - - --- l!.UL.,J.!__<i!L:ul.:.,~ <,5cJ I L,l.:.;Jl 9 l.')~SJl9 J,-kJJ 4-oWI ~I : ciJWI 

•ii'.ffin- ._-L:1 · , 
ru ~ · ..• ·~ ,.'j 

!, •~ 

o::, =·;,o1r'tj , ·j· , 11 
u>~I ~, -ai u-.-~J.~ .... --•~ 

Fie ld/ lab. Testir; 31/07/2023 

, ,~ , 
... ,, / • ~- ~ r'" . ; //f\~ 

:_., 'y2,it ;.- . '-~ ~ 
.: .;i;:~ ~ .,, • 

._;_, -:.:..J t::; ,.;-..!-.J~ ~l--·• 

~--~-n .J,.;,.,;..11 .1 

Type of Sa~:- :.:: ·=! :=:2 :d Test: Com;-~essive Strength (550kg/ un2)- CLJbe 15*15*15 

Sample '..oca•'.:::i ;-- ?G:'.-TEf-JP:•P.l S~.!\.8 Cl-5 .... ".:1 -'t, 

total qua;-itit:' : ::.:(: i_.-

I 

I i·i~~rn tA/elg. i-£ 

I Cement 55( 

I Sand 700 

I ,...,._ve1 No i \ : ~ C:., l •,.... 1080 
I G I ; rave, No.2 0 

I Addi:itions 15 -
I Water I 15C 

CCfKRETE CONi PRESS:'.JE STREr•JGTH 

7 - [;:. '_'S 

Unit \ive ight Load Strength 

Samp le ID Casting date Testing date Wieght Kg Average Average % 
/(g / cm3 l(N J(g/cm2 

l 3210 2'32.6 1219.0 552. 2 

I - · I 
; 

0 24/ 07/2023 31/07/2023 3250 2447.4 1210.0 548.1 551.3 100.2 

8300 2459.3 1222.0 553.6 

:-.---· ·-----·· ~----------·----·--·~ ------------ - ----· --

Cons:1l tant: Cont ractor: 
UJ:U~')' I uy-,¥ 1 QC Engineer 

~ -­
..------W·1 CP -

<... ---

_.,. -----Q·--~ 
,, / ·•::i-=i-t · .. ,_ 

/,~<!- i ' 
l --0~· ~ ~ \ 
/JJ /~~ ~-(8 ~ ... 
\~ ,,,, ~ 

~~--~(5p' j,./,;.J .. 



i.';::'r...ll Jl.hiill ;:., 2)\£; ,·;.-"-'► ,<;., :.b ,-,.ble:i '( ulJI....., ,Sp~ ,L:::.cil tu.:;,.o 

_,,... :. •1 o.'2..JI <t:> E. ciJWI cSJLl.:i...,i ,st:1l ,J.Lll9 ,SJlSJl9 t.9,h!J 4..oWI ¼JI: ciJWI 

~ ~- ·.':;:.-:, 
~ -·-·' 

o-, =·; CLII ~~I 
,s,,>-,b.JI ~,J 4 \.:.J~~ ·~~--L:.. --- .... 

Field/ Lab. 7estin131/G7 / 2023 

·;;;,_°'i;'"· '/.'. ,~u. ~- -~J 
., .... ~, ·-~~11 -i ~• 
~ . r- ..,,,_., - - -'f • ' 
,j , ,, ,. Ji½ . r .,,J· :t, 

,,&.-c·! '' .... 

Type of Sample/ Field Test: Comp,essive Strength (550kg/cm2) - Cube 15*15*15 

Sample Location POST TENTiOl'J SLt'.3 CL-5 .... CL-8 

total qua nj·cy : 1040 M 

:-::2m 
i I 

~ 

' 
'\J\ie ii?:ht 

I -:>::ment 550 

Sand 700 

Gravel No.1 1080 

Gra11el No.2 0 

i:\ddtl i:lons 1 r _:, 

! 
---· ___ .. 

I I ':i✓ater 150 

CONCRETE COMPRESSIVE STRENGTH 

7-Days 

. :l't",,, 
.~-~~II '"' :•<t :_ .,. ...,... .. . .. 

,_;- _, :..='.Jl .§ J....b.IJ~L,Jl:..:...-:...:1 

..,;.,...11,J.~ .. llf 

I 
i 

Unit Weight Load jStrength 

Average I Average% Sample IDj Cas~ing Cc:e T:st! r:g =: 2:'= 

I 
0 24/07/20231 31/07/2023 j 

I 
I 
I ~--' - --

I . 
I ' 

I ---- ___ J_ 

Cor.£11lt2nt: 
~s=)~--:"~' \ u_c..i..1.1.!-°1~-~' 

~ 0 
L_ 

'Nieght l(g 

8207 

8250 

8310 I 

.--:~. 

l(g/cm3 

2431,7 

2447 .4 

2452.2 

. 
"¾ ' \: ... ~_,.\ ~­- , 

-1 f ~/ 
I · V 
~ ') 

C, ) , 

KN l<g/cm2 

1165.0 527.7 

1149.0 520.5 518.7 I 94.3 

1121.0 507.8 

Contractor: 

QC Engineer 

w 



-- -

-

-

,_·-' r'•' j l )1.b .o.i\ ?-O i'~ ,·i-w> ,i;.>i-b plii:i 1 ulib 1.5,.,c;5 .L:..il t:9~ 

5 .i.h.,J I ;.5' ,el_ I ciJWt !£2L:;.l...,I GtJI ,µJ t9 ,s ,l.6.J t9 ~,k.U <t.>WI ~I : e UWI 

I~ 
O::,. = ·i CLII ~~I 

...s>~• ~ , ,o..:...,>,J .... LM..o,..JJ 

'-1 0.::•~ .. .-'-!»,.., ~· ·"'--

i'i2ld / L2b. Testinf 31/07/2023 

, 

! ":'.,.,,:.;,i~11.::~'I 
tP.'- •t.;M 

Type of S2rnple / := ield Test : :cm;m,ssive S~re ngth (550kg/cm2) - Cube 15*15*15 

Sample location POST TE t,fflON SLAB Cl-5 .... Cl-B 

total quantity: 1040 M 

J-i:em Weig'.1 '1 

Cement 550 

I Sand I 700 

· Gravel No.1 1080 

Gravel I\Jo.2 0 

Addtitions 1'" _:, 

Water 150 

COf\!CRETE COMPRESSIVE STREf,JGTH 

7-Days 

,-~ ',t·' t' I ' " <;0.· ,'-,.:__ .. 
,ii' . 

~J.:. ) 1,,1 

,.;J ~l.9 ~__..!,;l,l.l :,,,hos.JI ;;___,,1 

'-.7 .-Jl...:,..:...;.Jlt 

I . I Unit Weight load !strength 
: 

Sa mple IDI Cast,~g date Testing dat e l Wieght Kg 

I I 
8220 

I I I 
"i.4/ 07 /20231 0 31/ 07/2023 8215 

i 

I 8300 

I 

Consultant: 
C.:.,;,u~':11 C.:.,y-i~I 

~ 0 bb 
C ·-- ---· - - --- .. 

l(g/ cm3 

2435.6 

2434.1 

2459.3 

~,-~ .... 
~ ; "\ 

\ 

t~ - I 
::1 J 
~J 

·' 
' , 0 r 

-~ (§·•- 1\ ~f ,'} :, .­
~ ,~.,,. 

Average Average % 
l(N l(g/cm2 

1253.0 567.6 

1093.0 495.l 520.2 94.6 

1099.0 497.8 

Contractor: 

QC Engineer 



c;:r,dl )Lb.:.'.ii I'-" e'>l!: (:,....;,- ,;;J,J., i...bl.iu \ ,.::.,1,1..u.., LS:J.$ .L::,..il hr"':" 

,b.,J1 asc:1_1 <.!.1J W _I_ tS .2 li.l.w I !5rJl ,j.ii;Jl9<.Sil.S.Jl91..9,hl) .:t.ol::..1141 : <.!-lJWI 

1m 
o-,, = · ; c,JI ~_J...LiL.JI 

~.t~I ~.J Q ~Uq ~ 
•l...!a.~-----~___,_, , _ 

Field/ Lab. Test int 24/ 07/2023 

.;.., 

-:i;a!1 ;;J!;~~1.:,,..._:J;..'t -~­
. t~•rJM · : ~r 

~ _:,•, 1 

Type of Samp le / Fi"ld Tes:: Ccmpressiv<: Strength (SOO!<g/cm2) - Cube 15''15*15 

Sample Location ! cl J.2 -- -:l 1.4 l 2,-~ 4b'),l: 

total qua;:t ity : SC; i,-': 

ltern Weight 
! I 

i Cement 500 

! Sc.ncl 730 

j -Gra'-Iel Ned 1020 

GravEi No.2 0 

Addti'i: ions 1 .... _ =, 

\/lJc:t er I 165 

COi•' CR ETE COM PRESSIVE STRENGTH 

7-D;;;ys 

!_ i~. 
i',-~ 

?- --. 
J.j..:JJ j , 1~.j 

~J~I~ .3~ c.J~I ~I 

..;; .,;,,,,ll ..;...,.;..i1j 

I Unit Weight Load Strength 

Samp:e ID Casting dat~ Testing date Wieght Kg I 
Ave rage Ave rage% 

Kg/ cm3 KN l(g/cm2 

8120 2405.9 870.0 394.l 

;;J,'.)J~ 17/07/2023 24/07/ 2023 82~5 2431.1 930.0 421.3 405 .7 81.1 

8110 2403.0 887.0 401.8 

-··-----~ ·---- ·- -·--·-•--~- ·- --------- --· ----

Contractor: 

- 'I -- " 

~~-
:;, 

QC Engineer 

1) \ 

~
ff) 

';)0-, / 

'I / )' 
,c-:'___.CZ~lJ ("s ~\ / 

>· ....-, -~ 



--

-

-

f ....>,...Jl ilh.c.Jl c:: ,:,;.le ,',-w.> ,~J>:? ;,..blii.:i '( OIJb lSf-1,;5' oLt..il ~ 

;l.i,_;_,J1 ;:s.:J; d!Wl <.Sil.:..'....,\ t.5,JI ,,WJl5 t.5Jl.SJl 9 J,h.U <t.>Wi 'S::,;JI: l!.lJWI 

I~ 
o::,=·iol l ci.=..J----Li,JI 

<9.,_,J,c,....Jl~Jq~UqL.o.>...c..-L.J 

,__,- .. ----'-' -- ·•--

Field/ Lab. Testin§ 2(/07 /2023 

·,r;· .. • a 
. ":' ~ -~~'11 :i· , .. !I ,;,1 

- , .. fii~ · r.;J-A _: , ·,_.J 
._ -, - . ·_. \.,. ii( 

Type of Sample/ Fie id ,est: Compressive Strength (500!cg/-:m2) - Cube 15*15*15 

Sample Locztion (CL 12 .... CL14) c-..-..!.L, c,.b'}L, 

total qLi2:-·r~:·~·-·: 1CD ~ .. ! 

lt:::m I Weight 
! 

Cement I 500 I 
Sand I 730 

Gravel No.1 1020 

G:avel No.2 0 

Adcit itions 13 

Water 165 

CONCRETE COMPRESSIVE STRENGTH 

7-Day~ 

/' \ ... i,~, 
..3 f{ ' f ' )..';;_,>. 

·"t""'.,.:::;·; ·-- .:.:~--=-- :· 
~ I .J:1).l 

.,.;:.J~l~,j~ ~\.1,,,11 ~I 

_;...-JI ,_!.;,..;..II~ 

i I 
Unit Weight I Load Strength I 

I 

Sample ID Cast:ng date Testing date 

i 
VVieght l(g Ave rage Average% 

Kg/cm3 KN \(g/cm2 

~ 
2405.9 1016.0 460.2 

I 
;_i,:,,-! 17/07/20231 :_.:,/07/2023 2431.1 989.0 448. 0 459.2 91.8 5 

_L i 
I 8110 2403 .0 1036.0 469.3 

.. -· ··- ------ ---- - .. L - ·---~---·--•- -------

r1rra, 
\ ' 

Contractor: 
QC Engineer 

~ 



~;\ -~~\j ;.:.~! ,l_c- ,': .. ';:, ~J_: ~~.!~..'..~~ _:~!~~·:..__:,: _.1~5~:._1~./~ljl ('q ,.~~~(: 

:;j~,_,\ .. <. ':,J\ ~1.JIJ\ tSJ!:_~•.,oi 1S ,ul I j.ii;llq 1?)\-,SJ\q l~ :\,olll :t;._.,,JI :_,·Jl loil 

·, 1\ ... ~-. 
I '~-.;, 

,r 
··:1> ~ 

_:_II,_, .;_ .. -..'..:.::.J _ JI 

._ ,;,-...!\ .,_;_:_.JI_ 

----·--- --
rcie!d / la0. :est' · ?<:/07/-;o~< 

.\ltJe c :,ar,~;:.2 · ; ·;s:o· c, ·~ ::r2,-·. "'s·2rengch (500!(g/cm2) cube iS':'tS':'iS 

Sarrq:,fe L.cca·t~cT. {C_~-: _ -~ .. -~~-~~-.Ji.,.~ .. 1.b)U 

.. ~ .. Wei:>~ 
• I l -,--·---

1--~2'."{ErJii: I,'-__ _ 
·>.rn:.,-:: I 'T>, ._ ..,j ~ ~ ........ .. ..... \ • 

~~:~-. I 71(~ .--. -
_ c~..;·t . .i'..H....-,.,... t _ · ·· ..:.-...!-

S'Jt. 

:: .. _ .--: . ,, . .,. -:;. I 
_, _ .• J~--- I 

do;_'.jmus_!_ L:. --
1 

/'•/ . 
·;_tCi'tt=:t'" JLG'. 

~.::,:·::::Fd:1T COMPREss:vE srHEl\lGTH 

1/1 .. - ·= 

1

- ---
! I 

1 

s~m".l le JDI C2sdng da',e I Tes,;, ",:~,~ 

-\- --- • -------- --,---~ - - I - --- - , • !- Un it <'Ve ighl __ [ Losd _ !Stre nglh I ( 

1-- - --- --- ---
1 I 

~- ii ~g!-:t l(g I I ! . . Avernge i 1°.ver2ge % ! 
I l(gic:n3 ;:,·' j l(g/c1112 i ! 

I I .- -,--- - -
I ""7 6 II 0

•·" o ,as-, · I ---·U . OJO , .., . I :3328 

I I 
, f I :.s,<.,, 111/0?/?J?.?.1 ;_t/01/20~-:: 

! I 

I • , ____ ,_ !_ 

Consu£'£2~1~: 
usc:._;l,1:;.· .. 'l\ US-'-"•~· .JI 

r----- i--
: 2to8.9 I 1001.0 49tl.2 I ,r2,1.s I IJ/1.~ 

I i 
3lc,D 

--~I-------i- -7 
317L'. i Zf?.l.9 j SG2.0 . 390.S 

---- --- I____ I -- I ---- J 

Contractor: 

QC t:ngine<'w 
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I 

Alexandria Universit) 

Faculty of Engineering 

4.:!.J.l.iS.....)'\ ~4-
.l.....~\ ~ 

Engineering Center for Community Development 
Properties and strength of Material Lab. 

4-4W\ 4-4.lil '-"""'~\ jS~\ 

.l IJ-0,l \ 4-4_;1.l... J ~ 1_;.i ~ 
4-...jW,.j")'\ .l.....1'.,t\ i 

Structural Engineering Dept - . -r F 

~6 y,JI u~~~ .h·~•_all _)~J 

LAIi ·:. UI d_.cWI ~ ' ... 1\ 1.5.) . ') ~ ~ :~'-"'--JI 

r.? ~ r ...?-"' / j I..,-) yJ I u.J-l..J L:.::w. ;11 uy-,~ 1 ~ ~ : ~w 1 1..5..J L:.::w.1 -

01.Sy-9 ~~ ~I ~ ~I W-L.Q..J.J u:13 \.i.J.l ;;~I 4-Sy:JI ::;isl.JI 4-S_y:;jl -

c-iy-JI ..JlbsJI ~ r)lc ~ J.,i_._;b t-hlii (3) ul.;4-,. I.SY.~ t3~ :4 ) Q,JI -

c:.:.il.b.)l.. 
.h........:J\ ;;__,, 3 li.. 

(2 r--" /~) 

611 

652 

574 ----------

647 

579 

662 

2023/8/9 :~I C--:.J\:j -

2023 /9 /2] : ~I ~..Jli -

CL-12 to CL-14 ~.fa 4-b)l, :c)L.i:/1 ~I -

2023 /9 /21 : u~I ~.JY t,:i..Jli -

: ) :·;.;, ~ r~b..i 

~\J=, t-hiJI~\. ..... ~\ 0j3 
~)I 

(kN) ( 2 r--") (~) 
·-

1349 225 8.100 1 

1440 225 8.050 2 

1267 225 8.000 3 

1429 225 8.200 4 

1279 225 8.150 s 
1462 225 8.100 I 6 I 

2 r--"I r--5 6 2 1 = .k...aJ I d_.c _J ti.., .h.,, fa • 

6.19% = V ~I ~k....,• 

.<UJ_,:........ _,lc3 "'.JyJ\ :ii..?-"-'~\ .,k,...3 _;l:;.j~\ ~I -u.~3 wl...S.JI ~ ~ - ::U:.__p.L 

J-=_JI y~ 

___:;;%!?~~ 
~ -~ 1~1~.j 

~
~- ~ 

\m (effA ... ~ 
~ 

~t..~~.""'' ;!._ _____ -'~.! , ·~-J 

JL'..s.)11 _le J I / 
c,h~~-J.i 

2023/9/21 : ~ )y_y,.:i 

2,..._j...t..,;..r_'l!;, ,.,..__ .... -.,J.,, 

(OJ) 59~1851 ~'-! - (03)5925550 /6/7 ~#- 215-l-l ·--=-' •c.,'"°. "-:.;..:.&_~'.,·1 , ~y.ll ~ '-:-JJ~ 

,~s{o-~~f\) 



• ·i 
~ o·-' 

Alexandria University 

Faculty of Engineering 

~__,..l.i.S.....'/1~4, 
A......l.lf.114S 

l.iWI :i....i..u..ll W'.l.lf-11 jS __,.JI 
J \_,.JI l.i.Jl1A.J ~ I-.? ~ 

4JL.1.i'/I A......l.lf-11 ~ 

Engineering Center for Community Development 
Properties and strength of Material Lab. 

Structural Engineering Dept 

•. 

~L...y,-ll u~JI _\,,J.c .k..a.ll .J~\ 

l-c)~\J ~ ::Lewi 41 :~LA..J\ 

(" __? ~ (" __?-A I ..l 1..:-l yJ I UY..) l.:;,i__,, ;/ I UY-"~ I 4.c ~ : ~ LJ I '-5.J L:i::w, I -

o ts y:;. ..9 ~ 4,-a ~ I ~ Li>hJ I LI.i..<:I J 3 u :l..9 ti.J.\ o~ I 45 y:J I : o~I 45 y:J I -

c-i_y.JI .J\..bsJI ~ ~ u-ua. tY..Jh ~lii (3) uJ.;4,-., <.SY.~ t..9y:;..a 

2023/8/8 

2023/9/6 

'4 ,\ ,,~\ -. .. 

:~\ tu..J\:j -

.. <I\ . l:i --~ c'.7.) 

(CL 12/ CL 14) .J_p.-a ~__,le ~ : t_)L::i.i:!\ __r--=-u--l\ -

2023/9/5 :u~I ..u..J_jj ~.J\:j -

: _)~ :1 \ ~b.i 
.bi....a.11 ~ _, li.o ~\ ~ I ~ \ 4-:,.\.....,, ~lu_j_, 

w l.h,,.~ 
(kN ) I 

~)\ 
?~!~) ?r) (~) 

I 
225 8.150 l 540 1193 

497 1097 225 8.150 2 

620 1369 225 8.20() 
,.., 
-' 

424 935 I 225 8.1RO .d 
---------- I 

509 1123 I 225 8. 101) 5 

532 1174 22.'i 8.000 6 

604 13]:l I 225 8.0')0 7 

526 1161 I 225 ? . l '.' O 8 I 
') - /-- _.::: ~,., l , . . 'I .. , .. , . ("'-" ~ ) _) = -~ •\ _., ' .. ,, ..b.uJ _:,::.lo <!I 

%J l I .59 = V I,, · ··, ll J_,,L....(> 1!> 

-~~ ~-' .i.J_,.JI -..s_)-'-'"-' ~I .i'-'-0.J ~..:,1...'.:,_j:,I \ ..,c....,i,.\1 ~ .i..:,.:;3 ulu.S...c..'.I ~ ~ - :'.i...b--t.~ 

J,u..JI Y.~ 

(Y-" Y-1 ~\ u.+W-11 .l.lc • ..l . . 

~.i ·,-~ .J~~-.~1\ '--'[k , ;✓~1 / 
~
l· ':\!{, \. (_j'v\j 

r 'i\NI.:,"', ,,., ) J J\ 1 ' 
,'II . lti .. ...c r'-~ .\ L;~ . . ~..c . ..l. I 
!~~t ,-.. t I..~'? 1.....-

~ ~,i.,.i ~· ~ ? 0 ')" : ' - . '. \ .. 

--------~-~ __ :_?_-~_:~-~-;~ ~rd-;'-~\ 
(03) 5921853 ~1..9 - (03)5n5.'i.')0 /6/7 u)/.:.i -- 2 J :-;,1.1 •'c' -~= , ;;_,,.1,'-'....,:/\ , ;;,_:c!: J -~ "-:') '"~ 

1,,,.a:· 
. .11\\lj 



~ 
I .-'. 
;~ 

Alexandria University 

Faculty of Engineering 

.;;~~~:-- ~.J~)'I~~ 

l....~I~ 

Engineering Center for Community Development 
Properties and strength of Material Lab. 

~WI ~.uJJ tr"~\ j.S~I 

J\_yJ\ ~JllAJ w,al.,? j.d.4 

4~)'\ l....~\ ~ Structural Engineering Dept 

~LyJI w~I ~ ~I _)~I 

c~) .p,Jl-9 ~ ;;__,,w\ 41 :l2ULo..J\ 

f'_F-~ f'__?A /.::, '-:-lyJI UJ:UL::,,.;J':ill llJ-'-"~I ;,;~~ :dlWI L5_)L:iu.\ -

ol.S_y:;,_, ~\.;,...a ~I~ ~I u....a_)--9 ~:.i':l-.,1.io..U o..h.'.iJ\ 4.5.y:;JI :;;~\ ~I -

c.3y.JI _)lbsll C'° ~ ~ tY.fa ~l9:i (3) w!J4,.. L5Y :f, t-'fa 

.hi...aJ I :i...c __, lio 
..::.i~)L, 

? r'"" /~) 

625 
561 
530 
482 
620 
650 ----------
439 
598 
459 
608 
492 
587 

2023/8/7 :~j\ c--:i,):i -

2023/9/6 :~\ ~J\:j -

(CLN3/ CLNS) _)__p.-a u4.!3 :~~~\ ~I -

2023 /9 /5 : w~I ~Jj.i ~.J\:j -

: il.( -:\f \~\:jj 

y.,5J I J,.::, I ,._.hi.J\;i__,.L...a ~lw, <... ~)I 
(kN) ? r'"") (~) 

1380 225 8.000 l 
1239 225 8.050 2 
1169 225 8.200 3 
1064 225 8.150 4 

I -
1368 225 f;.220 _I 5 
143-1 225 8.150 i 6 

2'..: ) CJ 10 11 
; 

7 968 I (, . \/ I 

-- -

13'.W I 
') ~ " ') "O ->·~-.., I 8 

-
10n I ') ,.... 8.220 I 9 --
13-+3 2Li 8.000 I 10 
JOSS 2: . ~-05(,i _ I 11 

I 
J 296 I 

)') ' I ('. : 12 _ ._ (, j . J \ _/ \) 

' 
2 I (' ,::; - - _h· . 'I -· L"' \ .. r··'' r?--, -. - "-'..a.! .. _,, _3 ,. . ··"·· • ..c • 

01/r, -- r .. - _ y ---11 1 ' r. • , _) - )f:.~r. 1, U ·' · ,_. Q • 

.~_;...,,.. c.)c_, .:i.J_,.JI :i.9..Y'-"-! ~ I .L -+"_, '-> .. J . .:;,j:/\ Y--'-' . '1 ..ti.b.J_, w~'I Ll....,--, t' - < l:, ~,,J,. 

~I y.l.c 

L>--'-"..J:ll~l~I~ .• ) 

fr~:~;tJtd 
J~~ -.·i . J 
~11:t:Y 

_;Ch "tXI I 
, .. ___ .. .,,,--_~..,.,. 

..__.... I .. ,.. 'I , 
., ·- -· \ ... ~~ ' ,.... ~~(ll,l'f~ - , - .. ,1. .. • _)_c-.. .. l. I 

~-....:...;.i i ~----;-,u,:.- 201'\;' ·, !. - . . \ .. 
~ ~ ;:> • -~ - _,, I u . '.-~ .!Y.._>::U 

,. ·:-·,11 ~ .. ,u 

(03) 5921853 u,.Sij - (03)5925 ~: .·,o ;r,n ·", ·-. - )~--_--- ~i YI --~°\-. ~ . ... __ )cl--! · '-'.,_.., . '~- ·• · I -- \- :U~ 

,,,.,., .. 
-~ ... ~ 
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Alexandria University 

Faculty of Engineering 

~_)~'ii ~4,. 

l...~I~ 

Engineering Center for Community Development 
Properties and strength of Material Lab. 

~WI ~.u.ll IJ'""~I jSyJI 

.i l_JAll ~JLAAJ ~I.Ji J-41.4 
4W:..i'il l...~I ~ Structural Engineering Dept 

~L...,.:. l\ w~I J.c ~I bl • ~ . Ll J. 

l5JL&l\J ~ ~WI 41 : ~LA....\I 

r>Y-.L:i f"__?-A / :. ½-lyJI u..J-l..J~:11 uy.,,~I ~~ :~WI c.5JLl:.:i.....l -

o ~ y:. 3 ~ \.,...a ~ I ~ Li;h]I u.....o jJ w :/3 lio.11 o .b.'.i.J I ~ y:;J ! : o~I ~ y:;J I -

ci_y.JI ).bill~~ ~ lY~ t-h\j:j (3) w.L,4,-., £.SY~ t3~ ::i. ) ~I -

<..::..il.h,..)L, 
~\ ;j__.,3\.i. 

r2 r-" /~) 
412 
514 
485 
519 
583 
497 
450 
562 
519 
550 
590 
574 
536 
5-+9 
567 

2023/8/2 :~I c--i..J\:j -

2023/9/6 :y.,&.11 c--i..Jt·1 -

(CLN3/ CLNS) J~ ~ ~ :~l..':..i':ll y.a.aJI -

2023/9/5 :w~I ~.Jj.i c--i..J\:.i -

: .) ~~ ;/ I e::? G.i 
~\J,,...:,. 

(kN) 

~lwJ 
~)I 

910 
1135 
1070 
1145 
1287 
1098 
994 

12-+0 
1145 22)--
121-1 

t---------i---?~1) .::--1----,...--,"'"7T7'---+-~~--i ___ , 
1303 2Z::-S 
1268 225 
118-f 
1212 
]252 

I 
-~, ') 2"~ ~ .. ) U• 

---f---225 j-g·~-
22.~ I 8.0ff,1 

~---

2~1~ s·17 = ..' ·.....a.11 ~3l:i.. , h...,_ji.ie 

c:'•J .53 = V ~I~~• 
-~~ ~J .i..>_,.JI 4-5.J"A! ~\ .ik,., "L::.;'JI y I .i,,..u.:i, .~·.,l.u.S..JI Lu...-,, ,..: - :Up.lo 

~ly.J.,Q 

~ 
L.1-'-" Y.i ~I ~I ~ . :. 

Ji·Qi)·-~\ J.c .... ~ ~.::.,JI / 
i:1i11•, '\~ 

- • ffllfHr,n·~;f~:is ., ) 
... ,/ .,t! ·. ' ~ ~f,.,. ,.J..c r ~ l,J..c • :.. I 
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